
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
5.5 and 7.0 (Cheng et al; 1994) but removal could be as 'high as 99% at a pH of about 8.5. It is reported that
As(V) adsorption on to ferric hydroxide decreased at pH values greater than 9.0 (Edwards; 1994). Chilean
experience shows that on a full scale plant with oxidation, pH adjustment and precipitation using ferric chloride
followed by filtration, it was impossible to reduce arsenic concentration below about 0.02 to 0.03 mg/I (Sancha;
2000).

It is reported that a works in Australia treating a stored water, changed coagulant from aluminium sulphate to the
more efficient ferric sulphate during periods of high arsenic contamination. Arsenic concentrations were reduced
from values in the range 20 to 50 <l>g/lto less than 5 <l>g/I(Murray et al; 1999). High removal efficiencies are
reported in laboratory tests when ferric chloride was used with hydrated lime; on a full scale plant comprising
clarification and granular activated carbon adsorption removal efficiencies of 97 to 98% were obtained (Harper;
1992). Arsenic removal by either ferric or aluminium salts is much reduced when the metal is present as As(lll),
with ferric salts being by far the most effective. An 80% removal of 300 <l>g/lof As(lll) was achieved by 5 mg/I of
Fe (III) over a pH range of 5.5 to 9.0. Whereas a molal equivalent concentration of AI (III) removed on the
average of only about 40% of As(lll) (Edwards; 1994). Removals could be maximised by oxidising As(lIl) to
As(V).

In ground waters As(lll) usually co-exists with iron in the reduced form Fe (II). When water is exposed to air, Fe
(II) is converted to insoluble Fe(OH)J (ferric hydroxide) which gives a reddish brown colouration to the water.
Arsenic when present is removed along with iron by mechanisms of adsorption and co-precipitation. Soluble
As(V) removal during oxidation of Fe (II) is expected to be very significant. At a full scale treatment plant,
oxidation of Fe (II) at concentrations greater than 1.5 mg/I resulted in 80 to 95 per cent removal of As(V) (McNeill
and Edwards; 1995). The US EPA studied arsenic removal at two iron removal plants over a two-year period.
Plant A had an average iron concentration of 2.284 mg/I and the average total arsenic concentration was reduced
from 20.3 <l>g/lto 3.0 <l>g/l;an 87% reduction. In plant 8 the reduction was 74% which represented a decrease in
the average total arsenic concentration from 48.5 <l>g/I,to 11.9 <l>g/I,while the iron concentration in the raw water
averaged 1.137 mg/I (Sorg; 2000a). The degree of arsenic removal in the two plants is probably reflected in the
difference in the iron concentration. Laboratory tests have shown that As (III) removal increased in the pH range
5.0 to 8.0, with an increasing Fe (III) to As (III) ratio. Tests also demonstrated that manual mixing followed by
prolonged settlement brought up to 92% As(lIl) removal (Mamtaz; 2000). An optimum Fe (III) to As (III) ratio of
11 at pH value of 9.0 was reported for maximum As (III) removal (Nenov; 1994).

However, when manganese is present in water, arsenic removal during Mn (II) oxidation was not significant.
(Edwards; 1994, McNeill and Edwards; 1995). Using models it has been shown that 1 mg/I of manganese (II)
reduced arsenic concentration of 5 mgll by only 25%. However when the manganese (II) concentration was high
(3 mg/I) arsenic removal was about 60% (Edwards; 1994), but such high manganese concentrations are rarely
found in ground waters.

Removal efficiencies for As(V) by aluminium and ferric salts and As(lll) by ferric salts are considered to be
independent of the initial arsenic concentration (Hering; 1997). Of the ferric salts both ferric sulphate and ferric
chloride have been successfully used in the removal process. The latter has the disadvantages that it is highly
corrosive and therefore hazardous to handle, and it adds chlorides which could render the water corrosive.
Maierials in contact with ferric chloride should be made of glass, ceramic, plastics or steel lined with rubber.
Ferric sulphate is less corrosive, does not add chlorides to water and unlined stainless steel can be used as a
construction material. However ferric chloride is more commonly used because, being a by-product of the steel
industry, it is cheaper than ferric sulphate. It has also been reported that ferric chloride is more effective because
hydrogen ions formed in the hydrolysis reaction regulate the coagulation pH better (Chadha and Sinha Ray;
1999). Ferric salts contain manganese as an impurity with concentrations as high as 700mg manganese per kg
of iron in the product. This could add sufficient manganese,to the water to exceed the WHO Guideline value of
0.1 mg/I, particularly if manganese is also naturally present in the water.

Of the aluminium salts, work to date has concentrated primarily on aluminium sulphate. Removal efficiencies
using polymerised aluminium salts such as polyaluminium chloride, polyaluminium silicate sulphate or
polyaluminium chlorohydrate have not been thoroughly investigated. They may offer better prospects because of
their wider operating pH band.

As(V) is also effectively removed by lime softening depending on the operating pH (Sorg and Logsdon; 1978).
During softening at pH about 9.0 to remove calcium hardness only, As(V) removal was only up to 10%. At pH
values in the range 10 to 11 when total softening to remove both calcium and magnesium hardness is affected,
As(V) was reduced from values in the range 100 to 300 <l>g/lto 1 to 5 <l>g/Iin laboratory tests and pilot plants
UNIDO: RATNAYAKAI ARSENIC 9



(Sorg; 1993); in a full scale treatment works the reduction varied in the range 60 and 95% (McNeil and Edwards;
1995). These tests also showed that removal increased with increased precipitation of magnesium in the
softening process; 6 mg/l of magnesium showed 60 to 74% As(V) removal whilst more than 40 mg/I of
magnesium produced over 94% As(V) removal. The removal mechanisms may be by adsorption on to calcium
carbonate and magnesium hydroxide precipitates and by the formation of insoluble calcium arsenate. Jar tests
and pilot plant work carried out on As(lIl) showed, once oxidised by chlorine, removal patterns were similar to
those reported for As(V). Without oxidation, however, removal was limited to about 75% at pH values greater
than 11.0 (Sorg and Logsdon; 1978).

In Hungary arsenic concentrations in contaminated ground water were reduced to less than 0.05 mg/l by co-
precipitation with magnesium hydroxide produced by the action of magnesium oxide (MgO) or magnesium
chloride (MgCb) and sodium hydroxide (NaOH), (Anon; 2000b).

Overall the process for arsenic removal by chemical precipitation comprises the following stages as outlined in
Table 1.3:-

Table 1.3: Different process stages used in As removal

Process Function
Oxidation (where necessary) Converts As(lIl) to As(V)
pH adjustment Facilitate Fe (III) or AI (III) hydroxide formation

Adsorption and co-precipitation
Addition of Fe (III) or AI (III) salt
Sedimentation (where necessary) Removal of precipitates and other suspended

solids
Filtration Removal of precipitates and other suspended

solids

Arsenic removal therefore depends on the efficiency of the individual process stages: Sub-processes such as
mixing of chemicals in the water and the control of pH.within optimum ranges (in particular for AI (III) salts), also
become important. Mixing efficiency of oxidising, pH correction and precipitation chemicals in the receiving water
are crucial to the removal process. Good mixing also helps to reduce the cost of chemicals. A good control
parameter for optimum pH is the concentration of soluble aluminium or iron residuals present in the water before
or after the solid-liquid separation stages. This should ideally be of the order of 0.02 mg/l as AI or 0.05 mg/l as
Fe. Once co-precipitated, the efficiency of the downstream solid-liquid separation processes which could include
direct fiitration or clarification followed by filtration becomes important in the removal of arsenic.

The use of the optimum coagulating pH to minimise soluble residual aluminium or iron concentrations is essential
to maximise, aluminium or ferric hydroxide precipitation. Efficient suspended solids separation is essential to
minimise breakthrough of arsenic containing floc. Based on experience at operational plants, it is reported that
there is a greater risk of arsenic breakthrough with aluminium salts than with ferric salts due to high aluminium
solubility and floc stability (McNeill and Edwards; 1997).

In surface water treatment plant chemical precipitation would be a part of the coagulation process for turbidity
and natural organic matter removal. In such plants coagulant aids such as activated silica or synthetic
polyelectrolytes are dosed to improve the performance of the "solid-liquid separation stages with respect to
turbidity removal. The presence of turbidity had little or no influence on arsenic removal by chemical precipitation
(Cheng et al; 1994). This was confirmed by tests using kaolin particles (Hering et al; 1996) however good
turbidity removal is still an indication of optimum coagulation and efficient solids-liquid separation and hence good
arsenic removal.

In Chile, where arsenic is found in surface waters, ferric chloride is used in preference to AI (III) salts. The latter
required much higher doses; while Fe (III) doses were lower, the operating pH range of 6.5 to 8.0 was much
wider and Fe (III) produced a large and denser floc which settled better. Chlorine was used to oxidise As(III).
The chlorine and ferric chloride doses used were 1 and 30 mg/l respectively. Sedimentation tanks and filters
(coal-sand) were operated at about 3m3/h.m2 and 6m3/h.m2 respectively. Chemical dose control was difficult due
to daily and seasonal variations in raw water quality. The arsenic concentration in the treated water varied in the
range 0.04 and 0.05 mg/l and the overall removal was about 90% on a raw water arsenic concentration of 0.4 to
0.6 mg/l (Sancha, 2000). A separate study carried out in Chile has concluded that with better control of the Fe
(III) dose and a pH nearer the optimum values, removals as high as 95% could be achieved. However operating
experience at a full scale plant shows that such demanding removal rates cannot be achieved consistently,
primarily due to daily and seasonal variations in raw water quality (Sancha; 2000):

In ground water treatment the floc formed in the absence of turbidity would primarily be a chemical floc, therefore
the floc would be fragile. It would therefore be more difficult to remove efficiently by conventional solid-liquid

. separation processes, which would normally be limited to a media filtration stage. In such cases, far more
10 UNIDO : RATNA YAKA! ARSENiC



efficient membrane filtration of the microfiltration or ultrafiltration type should be considered (see Membrane
Processes). For small-scale treatment cartridge filters could be used.

The use of a ferrous (Fe (II)) salt has been demonstrated at a plant in Germany where a well oxygenated ground
water containing primarily As(V) at concentrations up to 21 <1>g/l was treated by pressure filtration (at 7m3/h.m2

) in
anthracite-sand media filters; an As(V) removal of 90% was achieved with a 1 mg/l of iron dose. At higher doses
the degree of removal approached 98%. Test work at the plant concluded that both Fe (II) and Fe (III) salts
produced similar removal efficiencies, but filter performance with respect to head loss development and filter run
lengths was far superior with the Fe (II) salt. This behaviour is considered to be the result of small Fe (III)
hydroxide flocs with good adsorption properties being formed in the filter media due to slow oxidation of Fe (II) by
oxygen in the water (Jekel and Seith; 2000). The operating pH of 7.9 was in the optimum range for complete
precipitation of the iron; residual iron in the filtered water was less than 3 <1>g/l.

Adsorption processes

Arsenic can be removed by adsorption on to several types of material which include activated alumina, ion
exchange resins, granulated ferric hydroxide, activated carbon, activated bauxite, hematite, laterite, iron or
manganese coated sand, iron filings and greensand.

The processes consist of the passage of water containing arsenic through a column of the media. Arsenic is
adsorbed on to the media and when the media is exhausted as indicated by rising concentration of arsenic in the
effluent, it is regenerated for further use or replaced with fresh media. Adsorption processes are primarily applied
to ground waters because they contain low turbidity which could otherwise clog the bed. When they are applied
to surface waters or ground waters containing turbidity, pre-treatment, which should include filtration should
precede the process.

Activated alumina

Activated alumina is an aluminium oxide prepared by thermal dehydration of an aluminium hydroxide (e.g.
gibbsite, bayerite etc). The most common type of activated alumina used in adsorption processes is the
y(gamma)-alumina, which is prepared by dehydration at 450°C. Its zero-point discharge pH at 8.2 is higher than
for most mineral oxides, it therefore has good adsorption properties towards several anions in water around pH
7.0. Activated alumina is a very effective agent for removing arsenic; As(V) is removed better than As(llI) (Gupta;
1978). Some manufacturers have achieved very high removal of As(llI) by using iron coated activated alumina.
With these products therefore, a pre-oxidation stage may not be necessary. Major water quality parameters
which influence the removal of arsenic are pH and competing ions in the following decreasing order of selectivity
in the pH range 5.5 to 8.5 (Clifford; 1991):

OH'>H2As04'>H3Si04'>F>S04 2'>HC03'>CI'>N03

The other competing ion, which is not included in the above sequence, is phosphate (P043.);which is considered
to be as selective as H2As04' and F. Activated alumina is used to remove both phosphate and fluoride in water.
Activated alumina is said to be amphoteric; being neutral at pH 9.5, positively charged at pH values less than 9.5
and negatively charged at pH values greater than 9.5. Therefore under acidic conditions, typically pH of 6.5 or
less, As(V) which is predominantly present as negatively charged monovalent and divalent anions, is very
effectively adsorbed with over 95% removal. At pH 5.5, As(V) reduction from values of 0.08 to 0.116 to less than
0.05 mg/l has been reported (Hathaway and Rubel; 1987). At such low pH however, some of the media could be
dissolved and the cost of pH correction also becomes an important factor. The optimum pH range is therefore
6.0 to 6.5 (Simms and Azizan; 1998). The rate of removal of As(lIl) is known to show improvements with
increasing pH.

Gosh and Yuan have reported that both mono-methyl and di-methyl arsenates, two principal ingredients in
arsenic based herbicides, are removed effectively by activated alumina. Of the two the mono-methyl arsenate is
better adsorbed (Gosh and Yuan; 1987).

Ground waters of high pH and high alkalinity will require large quantities of acid to lower the feedwater pH to
values between 6 and 6.5. It is reported that at a treatment plant in Albuquerque the ground water of pH 8.5 and
containing an alkalinity of 150 mg/l CaC03 required 57 litres of sulphuric acid or 186 litres of hydrochloric acid per
1,000m3of water to lower the pH from 8.5 to 6.0 (Chwirka et al; 2000). The acidification process would increase
the concentration of sulphates or chlorides in the treated water. Since sulphate is an interfering ion, hydrochloric
acid is preferred for pH adjustment. Chlorides could however adversely influence the corrosivity of the water in
particular if the alkalinity is low.

Of the competing anions silicates are the most influential in reducing the adsorption capacity of both As(V) and
As(III). Silicates are known to adsorb preferentially on activated alumina with maximum effect at pH 9 (Hueng;